

Test Report

Report No.: NB2024066724

Date: June 14, 2024

Page:1/4

Applicant: GUIZHOU FUDING RUBBER AND PLASTIC CO.,LTD
Address: XIAOYUN INDUSTRIAL PARK,THE MIAO AUTONOMOUS
COUNTY,TUJIA,YINJIANG.TONGREN CITY.GUIZHOU PROVINCE

The following merchandise were submitted and identified by the clients as:

Sample Name: mouse pad

The following information were confirmed by the laboratory:

Testing Period: From June 12, 2024 to June 14, 2024

Test Results: Please refer to next page(s)

Summary of test results

Test Requested		Conclusion
1	Heavy Metals, Flame Retardants and Phthalates Content - European Council Directive 2011/65/EU on the Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment (RoHS) with its Amendments Commission Delegated Directive (EU) 2015/863	PASS

Signed for and on behalf of Guangdong NewBest Testing Service Co., Ltd.

Approved by:

Manager

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

Test Report

Report No.: NB2024066724

Date: June 14, 2024

Page:2/4

Test results:

Tested part(s) description:

Test Item(s)	Description	Location
I001	Sky blue fabric with white coating	Front
I002	Black foam	Back

1. Heavy Metals , Flame Retardants and Phthalates Content - European Council Directive 2011/65/EU on the Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment (RoHS) with its Amendments Commission Delegated Directive (EU) 2015/863

Test Method: Reference to IEC 62321-4 : 2013 + A1 : 2017, IEC 62321-5 : 2013, IEC 62321-6: 2015, IEC 62321-7-2:2017, IEC 62321-8:2017, analyzed by ICP-OES, UV-vis and GC-MS.

Test Item(s)	Requirement	Unit	MDL	Result (s)	
				I001	I002
Lead (Pb)	1000	mg/kg	10	N.D.	N.D.
Mercury (Hg)	1000	mg/kg	10	N.D.	N.D.
Cadmium (Cd)	100	mg/kg	10	N.D.	N.D.
Hexavalent Chromium (CrVI)	1000	mg/kg	10	N.D.	N.D.
Monobromobiphenyl	---	mg/kg	50	N.D.	N.D.
Dibromobiphenyl	---	mg/kg	50	N.D.	N.D.
Tribromobiphenyl	---	mg/kg	50	N.D.	N.D.
Tetrabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Pentabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Hexabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Heptabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Octabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Nonabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Decabromobiphenyl	---	mg/kg	50	N.D.	N.D.
Sum of PBBs	1000	mg/kg	50	N.D.	N.D.
Monobromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Dibromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Tribromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Tetrabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Pentabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

No.1, 8/F, Shengfeng Road, Venture Industrial Park, Xinhe Community, Wanjiang District, Dongguan City, China

Test Report

Report No.: NB2024066724

Date: June 14, 2024

Page:3/4

Test Item(s)	Requirement	Unit	MDL	Result (s)	
				I001	I002
Hexabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Heptabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Octabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Nonabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Decabromodiphenyl ether	---	mg/kg	50	N.D.	N.D.
Sum of PBDEs	1000	mg/kg	50	N.D.	N.D.
Dibutyl phthalate (DBP)	1000	mg/kg	50	N.D.	N.D.
Di-(2-ethyl hexyl) phthalate (DEHP)	1000	mg/kg	50	N.D.	N.D.
Benzyl butyl phthalate (BBP)	1000	mg/kg	50	N.D.	N.D.
Di-(iso-butyl) phthalate (DIBP)	1000	mg/kg	50	N.D.	N.D.
Conclusion				PASS	PASS

Note: N.D. = Not detected(<MDL)

N.A. = Not applicable

mg/kg = milligram per kilogram = ppm = part per million

MDL= Detection Limit

10 000 mg/kg = 1 %

Disclaimer Measurement Uncertainty:

Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties. Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL.

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

Test Report

Report No.: NB2024066724

Date: June 14, 2024

Page:4/4

Samples photograph



NBTS authenticate the photograph on original report only

*** End of Report ***

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.